
25-30.440 Additional Engineering Information Required of Class A and B 
Water and Wastewater Utilities in an Application for Rate Increase. 

Each applicant for a rate increase shall provide two copies of the following engineering information 
to the Commission, with the exception of item (l), of which only one copy is required. 

A detailed map showing: 

The location and size of the applicant's distribution and collection lines as well as its plant 
sites, and 
The location and respective classification of the applicant's customers. 

A list of chemicals used for water and wastewater treatment, by type showing the dollar 
amount and quantity purchased, the unit prices paid and the dosage rates utilized. 
[...]
Inorganic conraminanrs, such as salts and metals. which can be naturally-occurring or result from urban 

Pesricides and herbicides, which may come from a variety of sources such as agriculture,-urban stonnwater 

Organic chemical contaminanrs, including synthetic and volatile organic chemicals, which are by-products 

Radioactive contaminanrs, which can be naturally-occumng or be the result of oil and gas production and 

r 



L 

information about contaminants and potential health effects can be obtained by calling the Environmental Protection 
Agency’s Safe Drinking Water Hotline at 1-800-426-4791. 

An E xDlanation of M a x i m u m  C o n  ta mina ’ n t  L eve1 s 
MCL’r are set at very stringent levels. To understand the possible health effects described for many regulated 
constituents. a person would have to drink 2 liters of water every day at the MCL level for a lifetime to have a one- 
in-a-million chance of having the described health effect. 

W h e r e  Do W e  Go F r o m  H ere?  

Wedgefield Utilities, Inc. Has numerous capital improvement projects currently underway, including a new 
wastewater treatment plant. At the water plant the indusuial water softening units were refurbished. Of course, we 
continue to work to solve the corrosivity problem. These improvements reflect our commitment to maintaining a 
safe and dependable water supply. 

\Not ice  to  O u r  M o r e  Vulnerable  Cus tomers  

Some people may be more vulnerable to contaminants in drinking water than the general population. Immuno- 
compromised persons such as persons with cancer undergoing chemotherapy. persons who have undergone organ 
transplants, people with HIV/AIDS or other immune system disorders, some elderly, and infants can be particularly 
at risk from infections. These people should seek advice about drinking water from their health care providers. EPA 
and Center for Disease Control guidelines on appropriate means to lessen the risk of infection by cryptosporidium 
and other microbiological contaminants are available from the Safe Drinking Water Hotline (800-426-4791). 

T h e  WraD Up 

We at Wedgefield Utilities, Inc. work around the clock IO provide top quality water to every tap. We ask that all our 
customers help us protect our water sources, which are the hean of our community, our way of life and our 
children’s future. Please do not hesitate to call our office at (407) 869-1919, or (800) 272-1919 if outside the greater 
Orlando area if you have questions. 

c 

649-WED-CCR 



Wedgefield Utilities, Inc. 

Docket No. 991437-WU 

25.30-440 (4) 
Operation Report. 

L 

Test Year Ended June 30, 1999 



Environmental Protection I 1 

lonthly Operation Report for Public Water Systems that Use Ground Water 
and for Consecutive Public Water Systems that Treat Their Water L 

INSTRUCTIONS: See Page 5 

1. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT ~ INFORMATION - 
PWS Identification No.: 39g O/Y 4 

Water Svstem Information 
- tJ f i ’ J iW .System Name: E ~ G  0 

407. Telephone No.: g b  7-/ 71 4 I .  I 
OSvstem Owner 

Name: 
Address: 

LJ /i / /  f )  e 5  t &L- .  
-0 wecrh c / ~ & l J  A L, < - City: //fh,,,our,. sOr;+u State: Zip Code: 3~7/{ 

.No. o f  Service Connections at End of Reporting Month a; .Total Population Served at End of Reporting Month 170 .s/ .System Type: h conununiiy: 0 nxntransient noncomnity;  0 noncommunity; 0 consecutive 

Water Treatment Plant Information 
*Treatment Plant 

Name: 

City: O ~ I ~ ~ J O  State: fJ- Zip Code: 328 33 

wZLlfrc C ; L J ~  C, r;/ifiL 5 Telephone No.: 907-56 8 -6 7 87 - Address: 2 o Y r q  M ,i,e,&ILf .rf 

.Permitted Maximum Day Capacity of Plant: , 3ca gpd; .Plant Category and Class per Rule 62.699.31DI31, F.A.C.: 
mco 

e -3 
.Plant Operators: See Page 3. 

11. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHNEAR OF 3 L, )y 96  : See Page 2. 

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIOE, POLYMER CONTAINING 
EPICHLOROHYORIN, ANOIOR IRON AN0 MANGANESE SEQUESTRANT: See Page 4. 

- 
IV. STATEMENT BY LEADlCHlEF WATER TREATMENT PLANT OPERATOR 

I, the undersigned leadlchief operator of the water treatment plant listed in Part I of this form, certify that, to the best of my knowledge and 
belief, the information provided in this report is true and accurate. 

Also, I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed or 
visited the plant during the reporting month indicated on this report and that h s e  records will be maintained available for review at the plant 
site for not less than five years: 

L 

0 

0 L 

0 

0 

0 - 
0 

0 

0 - 

-. 
records o f  amounts of chemicals used and chemical feed rates; 
process performance records for coagulationlflocculation (e.@, source water temperature, pH, turbidity, color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed rated; 
process performance records for sedimentation bg., process effluent turbidity and sludge volume produced]; 
process performance records for filtration 1e.g.. process effluent turbidity and color, number of filters in service, filtration rates, unit filter 
run volumes, head losses. length of filter runs, frequency of backwash, amunt of backwash water used, duration of backwash, and 
backwash ratesl: 
process performance records for lime-soda ash softening le& source water and process effluent hardness in addition to records for 
coagulationlflocculation, sedimentation, and filtrationl; 
process performance records for ion exchange softening le-8.. feed and bypass flows, blend rate. and salt and brine used]; 
process performance records for reverse osmosis 1e.g.. feed, product, and brine flows; feed pressure, temperatura, pH, conductivity, and 
turbidity; product pH and conductivity; and brine pH and conductivityl; and 
process performance records for electrodialysis (e.@., polarity, feed temperature and total dissolved solids, product conductivity end total 
dissolved solids. dilute flow rate, brine makeup, pressures, and voltslanpsl. 

L 

Page 1 



Monthly Operation Report for Public Water Systems that Use Ground Water 

mg/L of free svailoble chlorine and ndtify the Department or the appropriate ACPHU by wire or telephone wirhin 24 hours pursuant 10 
Rule 62-555.35Of31. F.A.C. 
I1 S I  any time the residual d,sinlecranr concentralion in Ihe disrriburion sysrem drops below the equlvalenl of 0.2 mg/L of free available 
chlorine, immedhlely wicrcase rhe chlorine dose and/or flush epprop~ore portions of the distribulion S Y S ~ C ~  until the residualdisinfectan1 
concenrrarion ;s sr least equivalent to 0.2 mg/L of free svailable chlonnc ondnolify the Deparrnrcnr 01 t lw appropriare ACPHU b y  wire or 
relephone wrrhin 24 ltotns wrsuent  IO Rule 62-555.350/31. F.A. C. 

ANemaIe6vb1t#lute DEP Form 62.555.9(0(31 

Page 2 " 





A l l e m s i s ( S ~ b i w ~ ~ ~  DEP brn, 6 2  6 5 5  910(3, 
Monthly Operation Report for Public Water Systems that Use Ground Water 

System PWS Idenlibcalfon Numbef: 
Treatment Plant Name: 

. and for Consecutive Public Water Systems that Treat Their Water 
- wv,s 

I. 2 f% & V  r 7  29i..:&r 

.I. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF &&H>f /F.?C-' 
Type of .Residual Disinfectant Maintained in Distribution SVstem Served by Plant: #f ree  chlorine; 0 combined chlorine Ichloraminel; 
0 chlorine dioxide 

mg/L of free available chlorine end notify fhe Deparrmenr or lhe sPProPriare ACPHU by wire or Islephone wifhin 24 hours pursunnf IO 

Rule 62.555.350131, F.A.C. 
' I1 ai m y  lime rlre residualdisinfectanr concenlmfior~ i o  file disrri6urian sysiem drops below the equivelenr of 0.2 mg/L of free svsdsble 

chlorme, immediarely irrcrsass Lhe chlorine dose a n d m  flush aPproprtafe porlrons of lhe d,sfriburion system unlil (he residual dis!nfccrenf 
concenirafion IS a1 leesr squivslsnf lo 0.2 mg/L of bee "vwloble chlormc end nofily fhhc Depsrrmmr "I ,Il,! approprisre ACPIflI b y  wve 01 

telephone wifhjri 24 hours pursuanf 10 Rulf: 6 2 ~ 5 5 5  3501:Il. f . A  C. 

Page 2 



I/ 
Department of I *I,(.m.l.,Sll"~ll(lItr "FP For," 61 $ 5 5  910(,, 

i /23T Environmenta l  Pro tec t ion  - 
Vonthly Operation Report for Public Water Systems that Use Ground Water 

and for Consecutive Public Water Systems that Treat Their Water 

INSTRUCTIONS: See Page 5. 

I. 

II. 

IV. 

GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFORMATION 

PWS Identification No.: 3y8d159 Water Svstem Information 
*System Name: 

*System Type: 0 community; 0 non-transient non.conununity: 0 non.co"unity; 0 consecutive 
*No. o f  Service.Connections a t  End of Reporting Month 

Water Treatment Plant Information 
*Treatment Plant 

Ydg;  *Total Population Served at End of Reporting Month / 9 / z  

Name: &E&L4&l <!l,'dA- Telephone No.: Gd7) 9 & d % 7  
Address: 2 O w g  M Ads&& S F  

o m  City: 00 State: & 
I zip Code: * *Permitted Maximum Day Capacity of Plant: 

*Plant Operators: See Page 3. 
0,060 gpd; *Plant Category and Class per Rule 62-699.310131, F.A.C.: 

SUMMARY OF DAILY WATER TREATMENT DATA FDA THE MONTHFEAR OF .Z/ ih~, &JL : See Page 2 

SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIDE, POLYMER CONTAINING 
EPICHLOROHYORIN, ANOIOR IRON AND MANGANESE SECIUESTRANT See Page 4. 

STATEMENT BY LEAOICHIEF WATER TREATMENT PLANT OPERATOR 

1. the undersigned leadlchief operator of the water treatment plant listed in Part I o f  this form certify that. to the best of my knowledge and 
belief, the information provided in this report is  true and accurate. 

Also, I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed 01 
visited the plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant 
site for not less than five years: 

records of amounts o l  chemicals used and chemical feed rates; 
process performance records for coagulationlflocculation le& source water temperature. pH, turbidity, color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed ratesl; 
process performance records for sedimentation (e.9.. process effluent turbidity and sludge volume .producedl; 
process performance records for filtration (e.@., process effluent turbidity and color. number of filters in service. filtration rates, unit filter 
run volumes, head losses, length of filter runs, frequency of backwash. amount of backwash water used, duration of backwash, and 
backwash ratesl; 
process performance records for lirwsoda ash softening 1e.g.. Source water and process effluent hardness in addition to records for 
coagulationlflocculation, sedinmntation, and filtration); 
process performance records for ion exchange softening Ie.9, feed and bypass flows. blend rate, and salt and brine used); 
process performance records for reverse osmosis 1e.g.. feed. product and brine flows; feed pressure, temperature. pH, conductivity, and 
turbidity; product pH and conductivity; and brine pH and conductivity); and 
process performance records for electrodialysis 1e.g.. polarity, feed temperature and total dissolved solids, product conductivity and total 
dissolved solids, dilute flow rate,.brine make.up, pressures, and voltslampsl. 

-. 

4 
Signature and Date Name and Certificate Number (please type or print) 

Page 1 



&ner"">r6>* t#< t  5, I* or? lYlm 62 5 5 5  910,3, Monthly Operation Report for Public Water Systems that Use Ground Water 

System PWS Identification Number 
and for Consecutive Public Water Systems tdy heir Water 

- -~ 
Trei 

'1. 

itmenl Plant Name: .&J@,g< f5k&J ,V*&'fi.C ( - 

SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHIYEAR OF 

*Type of Residual Disinfectant Maintained m Distribution System Served by Plant: dm chlorine: 0 cornhied chlorine lchloknine); 

/W6 
0 chlorine dioxide 

free available chlorine. immcdiarely increase fhe chlorine dose until lhe residualdidnfecfmt concentralion is el leas1 equivalenl to 0.2 
mg/L o l  free avsilable chlorme and norily me Dcpsrlmenr or lhe 8ppropr;ere ACPHU by wire or relephone wirhin 24 hours pursuant 10 

Rule 62-555.350(31. F.A.C 
' If sr any rime lhe residuddrCinfecIanr concentration in rhc disrriburion syslcm drops below ihhe equivelcnr of 0.2 mg/L of free available 

chlorine, immcdiarely irrcrcssc rhe chlorine dose m d h r  flush appropnere porrions of me dislribulion sysrem unril rhe residual disinfecrsnl 
conccnlrsrion is et  less1 equivalanr lo 0.2 mg/L o f  free evsilsble chlormc arid nolify rhe Departmen1 or rhc sppropriare ACPHU by Wire Or 
rclephonc wirliin 24 hours { ~ n s u e n l  10 Rule 62-555.350/31, f . A .  C 

Page 2 



J 
Department of I l i i m m t s n u m t u i .  orr rorln 5 2  5 5 5  9,0,3, 

Env i ronmen ta l  Protection 

Monthly Operation Report for Public Water Systems that Use Ground Water 
and for Consecutive Public Water Systems that Treat Their Water 

INSTRUCTIONS. See Page 5 

1. GENERAL WATER SYSTEM AN0 WATER TREATMENT PLANT INFORMATION 

Water Svstem Information 
*System Name: ~ f 3 G C ~ &  &&his PWS Identification No.: 3980/99 
~ S v s t e m  Owner 

Name: 07%&J& J h Z ,  Telephone No.: 607) 669 -/4;/F 
Address: 3 0  ~ ~ S ~ ~ & 9  Aus 
City: State: & Zip Code: 3 a 747 

I 

*System Type: J4 community; 0 non-transient noncomunity; 0 noncomnunity; 0 consecutive 
*No. of  Service Connections at End o f  Reporting Month: x; *Total Population Served at End of Reporting Month /?/L 

Water Treatment Plant Information 
*Treatment Plant 

Name: W&J6€4&&3 OAkAfJ- Telephone No.: /&47) 5%47,97 

City: 
Address: I d U y y  "S&& 57- \ -  

onL#?f&o State: E Zip Code: 328a 
*Permitted Maximum Day Capacity of Plant: 20 aob gpd; *Plant Category and Class per Rule 62.699.340131, F.A.C.: 3C 
*Plant Operators: See Page 3. 

II. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHJYEAR OF : See Page 2. 
"' SUMMARY OF USE, AT WATER TREATMENT PLANT, OF POLYMER CONTAINING ACRYLAMIOE, POLYMER CONTAINING 

EPICHLOROHYORIN, AND/OR IRON AN0 MANGANESE SEOUESTRANT See Page 4. 

IV. STATEMENT BY LEAOICHIEF WATER TREATMENT PLANT OPERATOR 

I, the undersigned IeaUlchief operator of the water treatment plant listed in Part I of this form certify that. to the best of my knowledge and 
belief, the information provided in this report is  true and accurate. 

Also. I certify that the following additional operations records applicable to this plant were prepared each day a certified operator staffed or 
visited the plant during the reporting month indicated on this report and that these records will be maintained available for review at the plant 
site for not less than five years: 

& h e  , A=.% 

records of amounts dl chemicals used and chemical feed rates: 
process performance records for coagulalionlflocculation 1e.g.. source water temperature, pH, turbidity, color, and alkalinity and process 
effluent pH and alkalinity in addition to chemical feed rates); 
process performance records for sedimentation 1e.g.. process sffluent turbidity and sludge volume produced): 
process performance records for filtration 1e.g.. process effluent turbidity and color, number of filters in service, filtration rates, unit filter 
run volumes. head losses. length of filter runs, frequency of backwash. amount of backwash water used. duration of backwash, and 
backwash rates); 
process performance records for limesoda ash softening 1e.g.. source water and process effluent hardness in addition to records for 
coagulationlflocculation, sedimentation. and filtrationl; 
process performance records for ion exchange softening le.@.. feed and bypass flows, blend rate. and salt and brine usedl; 
process performance records for reverse osmosis 1e.g.. feed, product, and brine flows; feed pressure, temperature, pH, conductivity, and 
turbidity; product pH and conductivity: end brine pH and conductivityl; and 
process performance records for electrodialysis 1e.g.. polarity, lwd temperature end total dissolved solids, product conductivity and total 
dissolved solids, dilute flow rate, brine make.up. pressures, and voltslampsl. 

.. 

* 

//-7-76 d.&&e&Z 83607 
Signature and Date Name and Certificate Number [please type or print1 

L Page 1 



\ .. 
Monthly Operation Report for Public Water Systems that Use Ground Water 

and for Consecutive Public Water Systems that Treat Their Water 
Syslem PWS Idenlificalion Number: 3 B O  /u9- 
Trealmenf Plan1 Name: W€D&AU 0 JY&*a 

I. SUMMARY OF DAILY WATER TREATMENT DATA FOR THE MONTHNEAR OF O C I - i 6 € / e  . / g y L  , 
*Type of .Residual Oisinfectanl Maintained in Distribution System Served by Plant: 0 free chlorine: 0 combined chlorine (chloramine); 
0 chlorine dioxide 

Day 01 

Month 

Hours Quantity of Finished 
Plant in Water Produced by Ha 

Operation (gallons) 
Concentration at 

Entry to  Distribution 

free svsilable chlorine. immedisrcly increase the chlorine dose until the residual disinfecfsnr concentretion is 81 lees1 equivalent (0 0.2 
mg/L of free evailsble chlorine andnotify rhe Deporrmcnt or Ihe appropriate ACPHU by wire or telephone within 24 hours pursuanr (0 

Rule 62-555.350131, F.A.C. 
if st any rime llic residunl d,sinlccfanr concenrrarion tn tlw distriburion sysrem drops below the equivalenr of 0 . 2  mg/L of free evsilable 
cl,lorine. immediefely incrcase :tic chlorine dose and/or flush appropriare portions ol the distsrribution system unril rhe residual diSlnfecranr 
concenrrotion is ar leasr equivalcnr to 0.2 mg/L of lree svailoble chlorinme m d  notify rhc Dcperrment or rhe sppropriate ACPIIU by Wire Or 

r d c p l w w  wrrltin 2 4  />ours pursonnr to Rule 62-555.350131. F.A.C. 

Page 2 



Department of 
Environmental Protection 

.... 1.1-a- mtir-., I l l  
* 

Monthly Operation Report for  Puhlic Water Systems that Use Ground Water 
end for Consecutive Puhlic Water Systems that Treat Their Water - 

INSTRUCTIONS. s.C P q t  5 

1. GENERAL WATER SYSTEM AND WATER TREATMENT PUNT INFORMATION 

~3)dn-k.. 3480149  - 
g e f i e l d  Utilities 

o m t i l i t ~ i e s  I n c .  of  Florida TtltphmwO.: 407 - 869 - 1919 
A d d r u c  200 WeathCT6f i e l d  Ave. 
011: Altamont Spr inus  F1 orida 3 2 7 1 4  Slim: __ zw cod.: 

. S r t n n  T w o :  BrRmwstr , 0 m t r s r m  “mn* . , 0 mn-. 0 c“ 
; *loid Popdstim S a r d  i 1  End 01 R w o r W  k n m :  oh. 0 1  So” Cmarmiom i t  End 01 wino M d r :  __ 

WltV lR”( p*nt lnlqwnqria 

* w g e f i e l d  water plant. 
A W r r U :  2U44Y H a n s € i e l d  S t .  

o F ’ u n i t t B q  Cvqutty 01 M: 1v~yuy_ pp4 

L 

1- NO.: 407-568-6787 

- c i  Sal t :  JJ& ZQ codr: ;1Za 3 3  
C a w  .ad tllu p Ih* 82899.310(U F.A.C.: 7 - p  

O b t  Opralon: sa hpt 3. 

11. SUMMARY OF OAILY WATER TREATMEM DATA FOR THE MOMHIYEAR OF November ’ 9 9 6  : swPW2. 

111. SUMMARY OF USE. AT WATER TREATMENT PLANT. OF POLYMER CONTAINING ACRYLAMIOE. POLYMER CONTAINING 
L EPICHLOROHYDRIN, AND/OR IRON AND MANGANESE SEOUESTAANT: i%t h g t  4. 

IV. STATEMENT BY LEAOICHIEf WATER TREATMENT PUNT OPERATOR 

I, h vndnnpnd ItdMil mdor of mC WIIU tn t r rml  dtnl l i d  in P u t  I of this lam atill mCl. to thc br( 01 my k m r * d p  md 
bdul. h infonnttdm pmad in ttis nport U hu nd “fa. 

Aha, I o r t i f y  that ttr lolbnnp &bmJ op*i(rpnr rrooh to thir plrnl mt p r i p r d  .uh d q  8 crtif*d opcrtor rUH.d 01 

miled Ur plnr m o l r  nowCnp & *abd 0 ~ 1  @is npprc d &I Gun “dl4 b”nUind mdabbloC mir* M th *I 
L 

Gtt  lor Wl  ka Ihn fiw pus: 

. 



II. 



- ., 
Department of m8.I(II.IS*INI. C f . T c . m I I  ,)*,,o,)) & Environmental Protection 

-4onthly Operation Report for Public Water Systems that Use Ground Water 
and for Consecutive Public Water Systems that Treat Their Water 

INSTRUCTIONS: See Papa 5 

1. 

11. 

IV. 

GENERAL WATER SYSTEM AND WATER TREATMENT PLANT INFORMATION e, 

PWS Identilicafion No.: 3 4 8 0 1 4 9 
*Sntm Owner 

Name: Ut6lities Inc. of Florida Telephone No.: 407 - 869 - lqlq 
[...]
1. Permittee meeting compliance 

Compliance Schedules: 

Y J No N/A 

/ 

schedules? 

2. Facility submitting all monitoring Y 
data as required by the permit7 

3. Extenuating circumstances which Yes Nd N/A 
r would affect the permittee’s 

compliance schedules7 

- 
1. Records and reports maintained Y e/ No N/A 

Records and Reports: 

as required by permit. 
I f  no explain: / 

r 

2. Is Monthly Operating Report Y.e( No N/A 

3. Is operators daily log on site Y /No N/A 

4. Sludge analysis on f i l e  Yes d N/A 
5. Current well monitoring data, Ysf! No N/A 

complete and received in a 
timely manor? 

and up to date7 

if required. 

45-18 (3 /91 )  1 pages 1 - 6 



r 

L 

L .  

Facility Site Review: 

Headworks 

1. Lift station, (grease build up) 

2. Evidence of lift station overflow 

3. Are pumps adequate, maintained 

4. Are the bar screen#/comminutors 
ma i n ta i ned. 

5. Rags/Trash collected/stored/ 
properly disposed of. 

6. --Are the grit chambers routinely 

L 

- 
c I eaned? 

7. Offensive/obnoxious odors 

Flow Equalization: 

1. Sufficient capacity 

2. Adequate aeration 

3. Odor Control 

Primary Clarifiers8 

1. 1s .there evidence of solids 

2. Is there a problem with bulk 

3.. Are the skimmers functioning 
proper I y7 

4. Are the weirs level7 

5. Are effluent weirs clean7 

Secondary Clarifiers: 

1. Is there evidence of solids 
loss7 

2. Is there a problem with 
bu I king? 

3. Is the depth of the s 
blanket acceptable? 

4. Are the skimmers func 
properly? 

0667 

a 7  

udge 

ioning 

Yes No N J A 

No N A  

No N / h  

No N/A 

Yes 

Yes 

N/A -. 

Yes N/ N/A 

2 



e. 

5. Are the weirs level‘: Y$ No N/A 

6.   re the effluent weirs clean? Y 

L 7. Does tank surface indicate poor Yes 2 ::: 
sludge management (i.e. floating 
solids, gas) 

Aeration Basins: / 

L 

1. Aerator type: Mechanical , d lower d I 

2. M i x e d  liquor Color: k Brown-, 

Light Br wn-. Med I a = Brown k-2 1 

J N /  A. 

3. Fpaming: Heavy-, Moderate-, Light- 

4. Odors: Strong-, Moderat e-, 

5. A i r  distribution: Excel lent-, Adequate 

Return Sludge Unit! 

Poor-. 

1. le there adequate sludge return Ye5 
back to the head of the plant? 

2. Sludge Color: Black-, Brown-, Light Brown-. 

2 Brown-. 
Digestorst 

1. Digestor Typal Alnaerobic-. Aerobic 

2. Digestor Sludge Color: lack-, Dark Brown 

J 

f” 3. Digestor Odor: None-, J” flusty-, Hrdrogsn Sulf m-. 

4. Does the facility have dewatering Yes No N A 

5. Are they functional7 

devtces? 

6. Is the facility wasting 
sludge properly7 

Yds No N/A 

Sludge Procsssing: 

1. Frovide name of hauler: 

2. Disposal Site: Owner Name: 

Location: 

3. Grade of Sludge: 

3 



No N/A 

Final Filters: 

1. Performing satisfactory Y 

2. General Conditions of Frocess: 

Explain: 

Trickling Filters: 

1. Performing Satisfactory Yes No N 

2. General Condition of Procesc: 

L 

E x p  I ain: 

1. Ch I or inator Type: Gas-, J Hrpochl or inat ion-, Disinfect ion: 

Other-, Explain: , 

2. Adequate baffles in contact Y No N/A . 
chamber. (Minimum of 2)  

3. Is there solids evident YQS Pd N/A 
in the chlorine contact chamber? - y9:: ,”:: 4. Is chlorine residual adequate? 

5. Is there adequate ventilation, Y 
proper’ location of exhaust fan 
in the chlorine room7 

/No N/A 
- 

6. I s  there a gas mask available? 

_. 
7. Are there duel scales and auto- ‘/No Y N/A 

4 
matic switch over devices available7 

Effluent: 

1. The quality of the effluent appears: Excellent 

Good- . Poor-. 
2. Is there solids carry-over Yes rJ N/A 

in the effluent7 

1. A r e  the ponds being maintained and Y / B 

Pert Pond Disposal Sites: 

- rotated routinely: 

2. Are the ponds over grown? Y Q E  



I .' 

3. Do the pond tiottoma need Yes 
cleaning out? 

4. Are the ponds exceeding capacity? Yes 
L 

5. Are there odors? Yes 

c 

r 

c 

c 

Weeds-, A I  gae- 

Scum-, Bubb I es-, Other -. / 
J 

6. Appearance of pond surface: 

7. Appearance of pond water: Black-, Brown 

C 1 oudy-, C 1 ear 

No N/A 

d N/A 

€/ 

Spray Field Disposal Sit08 

1. Is there adequate field rotation? Y 

2. Is there evidence of ponding? Yes 

Yes Yes 5 :;:. 3. Is there evidence of runoff? 

4. Is there an accumulation of 

No N/A 

solids in the fields? 

5. Are the fields maintained Ci.e .  Y 
mowed, no broken spray heads. etc)? 

General Plant Condltlons: 

1. Is p.lant staffed properly by Y /No N/A 

J 
certified operators? 

2. Are the site grounds adequately Y 

3. Is water supply adequate for Y /:: 1:: maintained? 

4. Is water provided for plant Y &+/ No N/A 

5. Is there adequate potable water d No N/A 

chlorination systems? 

wash down? 

J protection? 

6. Is auxilliary power excercised Ye6 NO N A 
periodically? 

7. Is the site fenced and looked7 

5 



.. . .  

r 

Common t I : 

/ / U 

r 

Inrpoctod by Pato  

r 

6 



Wedgefield Utilities, Inc. 

Docket No. 991437-WU 

25.30-440 16) 
Permits 

Test Year Ended June 30, 1999 
L 



L Department of 
Environmental Protection 

L 

L 

c 

Lawon Chiles 
Governor 

Central District 
33 19 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

NOTICE OF PERMIT 

In the Matter of an 
Application for Permit by: 
WEDGEFIELD UTILITIES MC 
200 WEATHERSFIELD AVENUE 
ALTMONTE SPRINGS FL 32714 

AlTENTION DONALD RASMUSSEN 

.. 

VICE PRESIDENT 

Virginia 6. Werherell 
Secretary 

Orange County - DW 
Wedgefield WWTF 
Wastewater Permit Application 
DEP File Number: FLA010900-001 

Enclosed is Permit Number FLA010900-001 to construct and operate a domestic wastewater 
facility issued under Section(s) 403.087 and 403.0885 of the Florida Statutes. 

Any party to this order (permit) has the right to seek judicial review of the permit under section 
120.68 of the Florida Statutes, by the filing of a Notice of Appeal under rule 9.1 IO of the Florida Rules 
of Appellate Procedure, with the Clerk of the Department of Environmental Protection, Office of General 
Counsel, Mail Station 35, 3900 Commonwealth Boulevard, Tallahassee, Florida 32399-3000 and by 
filing a copy of the notice of appeal accompanied by the applicable filing fees with the appropriate 
district court of appeal. The notice of appeal must be filed within thirty days after this notice is filed 
with the Clerk of the Department. 

L *  '? 

Executed in Orlando, Florida. 

, '.", 

STATE OF FLORIDA DEPARTMENT 
OF ENVIRONMENTAL PROTECTION 

fLbC* Christianne C. Ferraro, P.E 
m Administrator / 

3319 Maguire Boulevard, Suite 232 
Orlando, FL 32803-3767 
Phone: (407)894-7555 

Date: m * d 4  1999 

c 



r 

FILING AND ACKNOWLEDGMENT 
FILED, on this date, under Section 120.52(7), 
Florida Statutes, with the designated 
Department Clerk, receipt of which is hereby 
acknowledged. 

&A / 29/97 
/Clerk Date 

$ 
CCFAmJcs 

Enclosures: Permit and DMR 
L 

Copies f in i shed  to: 
Compliance Section 
Groundwater Section 
Eduardo Avellaneda, P.E. 
Orange County Environmental Rotection Department 

/--% 

\ - 
this NOTICE OF P 

to the listed persons, by 
were mailed before close of business on 

L 

L 



L Department of 
Environmental Protection 

r 

Central District 
3319 Maguire Boulevard, Suite 232 

Orlando, Florida 32803-3767 

STATE OF FLORIDA 
DOMESTIC WASTEWATER FACILITY PERMIT 

PERMITTEE: 

Wedgefield Utilities, Inc. 
MI. Donald Rasmussen 
Vice Presiaent 
200 Weathersfield Avenue 
Altamonle Springs, FL 32714 

PERMIT NUMBER: 
ISSUANCE DATE: 
EXPIRATION DATE: 
GMS I.D. NO.: 3048P03712 

Virginia 6. Welherell 
SecrePW 

L 

FACILITY 

Wedgefield WWTF 
3100 Bancrott Boulevard 
Orlando, FL 

Latitude: 28' 30' 00" N 

This permit is issued under the provisions of Chapter 403, Florida Statutes, and applicable rules of the Florida 
Adminisbative Code. The above named permittee is hereby authorized to conshuct and operate the facilities s h o w  
on the application and other documents attached hereto or on file with the Department and made a part hereof and 
specifically described as follows: 

t9 Orange County 
i. Longitude: 81' 05' 00" W 

TREATMENT FACILITIES: 

An existing 0.200 million gallon per day (MGD) annual average daily flow (AADF) permitted capacity ring steel 
contact stabilization activated sludge domestic wastewater treatment plant consisting of flow equalization, influent 
screening, contact aeration, reaeration, secondary clarification, two multi-media filters, a chlorination tank, 
electronic chlorine and turbidity sensors and motorized valves for reject water diversion, and aerobic digestion of 
residuals. 

Facilities also include an existing 0.92+ acre, 2.15 million gallon reject water storage/percolation pond with 
pumping provisions to r e m  reject water to the plant headworks for proper treatment. and a 52 acre, 7.18 million 
gallon lined wet weather reclaimed water storage/equalization pond. 

Conshuction includes the addition of a second identical 0.200 MGD AADF permitted capacity ring steel contact 
stabilization wastewater treatment plant, a new influent splitter box with bar screen, chemical feed facilities, two 
new Aqua-Disk membrane filters (0.5 MGD total beatment capacity) followed by a common filbation blending 
tank, a second parallel chlorine contact tank followed by a common chlorination blending tank, electronic chlorine 
and turbidity sensors with motorized valves for reject water diversion, raise and rebuild the effluent pump station 
(which will increase wet weather storage capacity to 12+ million gallons) and add a standby emergency power 
generator. 

;;, ..h 

"Protect. C o ~ e r v e  ond Moriogr Fiunda'r Eiiviroiiiririir m,d ldntiiiol R c s o ~ , r ~ c s '  

Pnnlrd on rcqdcd popcr 



PERMITTEE Wedgefield Utilities, Inc. r 

200 Weathersfield Avenue 
Altamonte Springs, FL 32714 

1 

PERMIT NUMBER FLA010900-001 
EXPIRATION DATE January 25,2004 
FACILIW Wedgefield WWTF 

REUSE 

Land Application: An existing 0.270 MGD AADF permitted capacity slow-rate public access system (ROOI) 
consisting of irrigation at the 12b acre Wedgefield Golf Course. The golf course is located approximately at 
Latitude 28’30’ 31.5” Nand Longitude 81’ 06’ 43.7” W. 

Expansion of reuse system ROO1 includes conshuction of three additional irrigation areas around the treatment plant 
site with the following disposal capacities: Zone 1 @ 5.07 acres and 11,400 GPD. Zone 2 @ 16.36 acres and 63,400 
GPD and Zone 3 @ 10.34 acres and 23,200 GPD, for an additional disposal capacity of 98,000 GPD, and a total 
expected disposal capacity of 0.368 MGD AADF. 

NOTE: Flows through the trCatmCnt plant are initially limited to 0.200 MGD AADF, the permitted treatment 
capacity. Upon completion of construction of the second treatment plant and expansion of the ROO1 reuse system, 
and depending on the results of the overall load test for disposal capacity (see Condition III.6. of this permit), flows 
through the treatment plant may be increased to 0.368 MGD AADF. 

OTHER PERMITS Existing Department operation permit D048-259584, was issued January 9 1995 and expires 
January 3,2000. That permit, and the conditions contained therein or attached thereto, will be considered null and 
void and replaced by this permit FLAO10900-001, upon issuance. 

M ACCORDANCE WITH The limitations, monitoring requirements and other conditions set forth in Pages 1 
through 18 of this permit. P.1 

2 



I I I 

, .  
I .- 

PL . I k E E :  Wedgefield Utilities, Inc PERMIT A $ER FLAO10900-001 
200 Weathersfield Avenue EXPIRATION DATE: January 25,2004 
Altamontc Springs, FL 32714 FACILITY: Wedgefield WW'TF 

I. RECLAIMED WATER AND EFTLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

A, Reuse and Land Application Systems 

1 Dunng the penod begmning on the issuance date and 1asMg through the expuahon date of this permit, the pemunee is authorized to direct 
reclaimed water to Reuse System R001. Such reclauned water shall be lmuted and momtored by the pernuttee as specified below. 

3 



PERMITEE: Wedgefield Ut~lities. Inc. r 

200 Weathersfield Avenue 
Altamonte Springs, FL 32714 

"1 

PERMIT NUMBER: FLA010900-001 
EXPIRATION DATE: January 25, 2004 
FACILITY: Wedgefield W W l T  

r 

2. Reclaimed water samples shall be taken at the monitoring site locations listed in Permit Condition I. A. 
1. and as described below: 

', I 

r 

3. Hourly measurement of pH during the period of required operator attendance may be substituted for 
continuous measurement. [Chapter 62-601. Figure 2, Footnotes I ond 2, 12-24-96] 

Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 
[62-601.200(17) and SOO(6). 12-24-96] 

5. Over a 30 day period, 75 percent of the fecal coliform values (the 75th percentile value) shall be below 
the detection limits. Any one sample shall not exceed 25 fecal coliform values per 100 mL of sample. 
Any one sample shall not exceed 5.0 milligrams per liter of total suspended solids (TSS) at a point 
before application of the disinfectant. Note: To report the 75th percentile value, list the fecal coliform 
values obtained during that month in ascending order. Report the value of the sample that corresponds 
to the 75th percentile (multiply the number of samples by 0.75). For example, for 30 samples, report 
the corresponding fecal coliform value for the 23rd value of ascending order. 
[62-600.440(5)(n, 12-24-96] 

6. The minimum total chlorine residual shall be limited as described in the approved operating protocol, 
such that the permit limitation for fecal coliform bacteria will be achieved. In no case shall the total 
chlorine residual be less than 1.0 m a .  [62-600.440(5)(?1). 12-24-96; 62-610.460(2). 1-9-96; ond 62- 
61 0.463(2), 1-9-96] 

The maximum turbidity shall be limited as described in the approved operating protocol, such that the 
permit limitations for total suspended solids and fecal coliforms will be achieved. 
[62-610.463(2). 1-9-96] 

- 
4. 

7. 

8. Nitrate nitrogen (NO,) concentration in the water discharged to the reject water storagelpercolation 
pond shall not exceed 12.0 m a ,  or as required to comply with Rule 62-610.510, F.A.C. 
[62-610.510, 1-9-96] 

4 



t 

. .  

P E k d l T E E :  Wedgefield Utilities, Inc. 
200 Weathenfield Avenue 
Altamonle Springs, FL 32714 

PERMIT NM%ER: FLAOIO~OO-001 
EXPIRATION DATE: January 25,2004 
FACILITY: Wedgefield WWTF 

3 

I. RECLAIMED WATER AND EFFLUENT L m A T I O N S  AND MONITORING REQUIREMENTS (con't) 

B. Other Limitations and Monitoring and Reporting Requirements 

1. During the period beginning on the issuance &le and lasling through the expiration date of this permit, the trealment facility shall be limited and 
monitored by the permittee as specified bclow: 

5 



PERMIlTEE: Wedgefield Utilities, Inc. PERMIT NUMBER: FLA010900-001 
200 Weathersfield Avenue EXPIRATION DATE: January 25,2004 
Altamonte Springs, FL 32714 FACILITY: Wedgefield WWTF 

+ 

2. Samples shall be taken at the monitoring site locations listed in Permit Condition I. B. 1 and as 
described below: 

'7 

r 

3. Influent samples shall be collected so that they do not contain digester supematant or return activated 
sludge, or any other plant process recycled waters. [62-60/.500(4). 12-24-96] 

4. Recording flow meters and totalizers shall be utilized to measure flow and calibrated at least annually. 
[62-601.200(1?) and .500(6). 12-24-96] 

Parameters which must be monitored as a result of a surface water discharge shall be analyzed using a 
sufficiently sensitive method in accordance with 40 CFR Part 136. Parameters which must be 
monitored as a result of a ground water discharge (i.e.. underground injection or land application 
system) shall be analyzed in accordance with Chapter 62-601, F.A.C. [62-620.610(18). 12-24-96] 

The perminee shall provide safe access points for obtaining representative influent, reclaimed water, 
and effluent samples which are required by this permit. [62-601.500(5). 12-24-96] 

During the period of operation authorized by this permit, the perminee shall complete and submit to 